

**Chemical Certification and Test Report**

Lot #: Purchase Order #: **XN00-25**

Material Grade: **T430 Stainless Steel**

Description: **30X30X.0065”X60”X100’ 9R**

Heat #: **XT101512**

**Chemical Analysis**

C	Si	Mn	P	S	Cr		
0.12 max	1.00 max	1.00 max	0.040 max	0.030 max	16.00 – 18.00		
<b>0.058</b>	<b>0.41</b>	<b>0.53</b>	<b>0.023</b>	<b>0.018</b>	<b>16.10</b>		

**Physical Properties**

Diameter (Before Weaving)	Tensile (KPSI)	Elongation (%)
<b>0.0065”</b>	<b>104</b>	<b>17</b>

We certify this material was manufactured in compliance with ASTM E2016-99E1.

Respectfully,